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MISCELLANEOUS COVERS(1)

Ref. Parts
No. No. Description

1

2 RFO08-1 Seal Plug

3 MO0103 Seal Plug

4 M1218 Seal Plug

5 Brand Name Plate

6 MO0106 Needle Bar Guard

7 Sv221 Screw (M4 -0.7x8)

3 GJ39 Screw (M6 - 1.0 x 10)

9 N0220 Seal Plug

10 Brand Name Plate

11 FAll Rivet (2x5)

12 VA12-1 Cylinder Side Cover Casket

13 VA3 Cylinder Side Cover ( Upper)
14 VAl4 Cover Latch Spring

15 SV220 Screw (M4 -0.7%x3.5)

16 VA16 Cylinder Side Cover ( Lower)
17 SV221 Screw (M4 -0.7x8)

18 VAIS Side Cover Hinge Pin

19 VAI19 Cylinder Side Cover Hinge
20 SV241 Screw (M4 - 0.7 x 14 )

21 MO0121 Seal Plug

22 SE251 Screw( M8 - 1.25x20)

23 Model Plate ( See the below )
24 SV232 Screw( M4 -0.7x 10)

25 VA26 Fixed Plate

26 VA27 Magnet Holder

27 VA28 Machine Frame Supporting Bar
28 VA29-2 Oil Reservoir Gasket

29 SF160-1 Drain Hole Screw ( 3/8 - 24 x 8 )
30 J0219 O-ring (P10)

31 VA32 O1l Reservoir

32 VA16-1 Seal Plug

33 VA20 Seal Plug

34 VA24 Seal Plug

35 VA33 Alumiunm Seal Plug

36 VA34 Alumiunm Seal Plug

37 VB42-4 Sticker(UY128)

38 VB42-1 Sticker

39

40 VA40 Oil Reservoir Gasket
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Ref. Parts

No. No Description
1 F0201 Cloth Plate ( Large )
2 SF226 Screw (M4 -0.7%x12)
3 SV224 Screw (M4 -0.7x7)
4 M0204-3 Arm Cover (Left)
5 SV222 Screw (M4 -0.7%x12)
6 MFES080 Screw (M4 -0.7x8)
7 M0207-1 Head Cover Gasket
8 M0208 Head Cover Seal Plug
9 M0209-2 Eye Guard
10 GKO8 Screw (M3 -05%6)
11 GE47 Washer
12 MO0212 Eye Guard Holder
13 MO0213 Washer
14 MO0214 Screw (M4-0.7 x4)
15 MO0215 Arm Top Cover
16 MO0216-1 Seal Plug
17 MO0217 O1l Singh Window
18 MO0218 Top Cover Gasket
19 SV241 Screw (M4 - 0.7 x 14)
20 F0205 Crank Chamber Cover (W/O)
21 F0206 Crank Chamber Cover Gasket
22 26-22 Knife Guard

23 26-23 Suction Cover

24 VB24 Front Cover Hinge

25 SV225 Screw (M4 -0.7x8)
26 SV226 Screw (M4 -0.7x6)
27 SV227 Screw (M4-0.7x5)

28 SV221 Screw (M4 -0.7x8)
29 VB29-1 Conical Spring Washer
30 26-19-1 Front Cover ( Lower )
31 NE27 Nut
32 MEFZ100 Screw (M4 - 0.7 x 10)
33 M0233 Front Cover ( Upper )
34 SV211 Screw (M3 X 0.5-6)
35 VAl4 Cover Latch Spring
36 MFLO080 Screw (M4 -0.7x8)
37 GA22 Screw (M4 -0.7x6)
38 SV239-2 Screw (M4 -0.7%x5)
39 VB39 Thread Take-up Cover ( Front )
40 SV215 Screw (M3 -0.5%5)

* Ref. No. 41 to 72

« « + « See the following page
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MISCELLANEQUS COVERS(?) 888A-N600-TF(QPTIONAL)

Ref.
No.
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
07
68
69
70
71
72

% Ref. No.

Parts
No Description
VB29 Conical Spring Washer
VB28-0 Washer
SV231 Screw (M4 - 0.7 x 18 )
26-25NS Stitch Plate Support
VBI16 Knock Pin
SV212 Screw (M3 -0.5%x6.5)
VBI19 Position Bushing
VB20 Knock Pin
VB17 Oil Defender
SF240 Screw (M6-1.0%x6)
MO0251 Shaft Sprocket Cover
SV211-1 Screw (M3-0.5x4.5)
L0650N1 Screw (M4-0.7x14)
MO0266 Supplementary Slide Cover
MO0213 Washer
M0256 Stud (M4 -0.7)
WEFO04-1 Washer
MO0267 Spacer
18-31 Screw (M4-0.7x8)
MO0268 Supplementary Cover
VB42-1 Sticker
VB42-5 Sticker
VB42-6 Sticker
VB42-2 Sticker
VB42-9 Sticker
26-24 Screw (M2.5-0.45x3.5)
26-21 Hemming Folder (Left)
WE04 Washer
26-27-1 Hemming Folder (Right)
16-34 Spacer
SV222 Screw (M4-0.7x12)
M3128 Adjusting Folder Plate
1 t0o40 « « « ¢ See the preceding page.
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E

Description

Ref. Parts
No. No
1 FK20-1
2 FK19
3 VCO03
4 FK20
5 VCO05
6 FJ21
7 FK12-1
8 FK14
9 VC09-1
10 VC10
11 VC11
VC11-1
12 VCI12
13 VC13
14 VC14
VC14-1
15 SV221
16 SV242
17 VC17
18 VCI18
19 SV227
20 VC20
21 V(21
V(C21-1
22 16-22
23 16-23
24 16-24
25
26 16-27
27 VC36
28 16-28
29 M1929
30 16-30
31 VH49-1
32 SF228
33 SV241
34 MO0334
35 16-10
36 M0336
37 SF230
38
39 M0339-1
40 WE04

* Ref. No. 41 to 77

Thread Tension Spring Cap (B)
Tension Spring Disc Support
Needle Thread Tensoin Spring
Thread Tension Spring Cap (R)
Top Cover Thread Tension Spring
Thread Tension Spring Retainer
Felt

Tension Disc

Tension Post

Tension Post Ferrule

Tension Disc Separator ( 5 Threads) ( Optional )
Tension Disc Separator ( 6 Threads) ( Optional )

Tension Disc Eyelet
Thread Lead - in Guide

Tension Post Support ( 5 Threads) ( Optional )
Tension Post Support ( 6 Threads) ( Optional )

Screw (M4 -0.7x8)

Screw (M4 -0.7x3)

Thread Eyelet Pipe ( Long )

Thread Eyelet Pipe ( Short )

Screw (M4 -0.7%x5)

Thread Eyelet Pipe Stay

Thread Guide Plate ( 5 Threads) ( Optional )
Thread Guide Plate ( 6 Threads) ( Optional )
Thread Pull-off Hook Unit (One Hook)
Thread Wiper Lever

Thread Pull-off Bar Holder

Thread Wiper Lever

Needle Thread Retainer Spring
Retaining Ring

Tension Connected Lever(Front)
Stud (M4 -0.7x15)

Spring

Screw (M4 -0.7x4)

Screw (M4 -0.7 x 14)

Tension Release Connecting Plate
Screw (M4 -0.7)

Crank

Screw (M 5-0.8x12)

Tension Release Shaft
Washer

« + + « See the following page

B % &

EERRT TR (BE)
TRITHREE
PHRRI T
EERERITIHEES (1)
EERIRT IS

- &RoR 78 B ]
BER

RITEGIE(CX)
AR S
FERRITSE R
L4R5R I B FRARB (=S TLAR) (GEEHC)
GRS RSB (T $T 743 (EEIC)
FEfER BRI 5
BERE R 5
EERRT T SO (= # AL (GEERD)
EERIR DM ST RIS 7S 45%) (BEC)
HGREE ()

AEGREE (F)

B AR ]

HELREMN (=3t T (CEED)
AR (DUSH/ &) (EEED)
PHARRRITIE] L (BEFL) 5
IR 3
FRLRIE Bl

L D ES N DD D W L W E?

— N — — =] oo

—_

FRARAE

FHARTE S

f1¥% ETW-4 BK

R TR BEE) AR ()
125

R

[

[

274 v Bl [ E

HH AR

i e i B N I e R e e I e R\

SR TR
A 6

—_

VG-888A-N600-TF Series



O
o=
+
o]
=
@]
+-
=
b




MISCELLANEQUS THREAD EYELETS

Ref.
No.
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
02
63
64
65
66

07

68
69
70
71
72
73
74
75
76
71

s Ref.No. 1 to 40

Parts
No Description

FC24 Top Cover Tension Disc(Small)

VC42 Supplementary Tension Spring

SV260 Screw (M6 -1.0x5)

16-6-1 Tension Release Block

V(45 Thread Take-up Eyelet Bracket

VC46 Looper Thread Eyelet

SV218 Screw (M3-0.5)
VC49-1 Thread Take-up Eyelet Holder

VB29 Washer
VB29-1 Conical Spring Washer

NO0344 Screw (M4 -0.7x6.5)
V(C53-1 Looer Thread Guide

SV210 Screw (M3-0.5%x4)

SV206 Screw (M2.5-0.45x3.5)
VC55-1 Thread Take - up Eyelet ( Right)
VC57-1 Thread Take - up Eyelet ( Left)

V(C58 Latch Spring
V(C59-3 Thread Take - up Cover ( Rear )

SF224 Screw (M4 -0.7%x8)

FL13 Cord Clamp

16-19 Thread Pull-off Bar

FA20 Ceramic Guide

SF221 Screw (M4 -0.7%20)

16-14 Collar

SF106 Screw ( SM1/8 - 44 x 3.8)

16-35 Tension Disc Separator (5 Threads)( Optional )
16-35-1 Tension Disc Separator (6 Threads)( Optional )
16-182 Thread Pull-off Eyelet (5 Threads) ( Optional )
16-18-1 Thread Pull-off Eyelet (6 Threads) ( Optional )
MO368 Tension Release Shaft

MO0369 Washer

VH46 Tension Release Lever

SV223 Screw (M4 - 0.7 x 14)

VHA43 Lifter Lever Stop

SF114 Screw (SM9/64-40x7)

VH49 Vibration Absorb Spring
J0865-2 Ceramic

°°°°° See the preceding page.
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MISCELLANEQUS BUSHINGS

Ref. Parts
No. No Description

1 MO0401-1 Needle Bar Bushing (Upper)

2 M0402 Oil Wick

4 M0404-1 Needle Bar Bushing (Lower)

5 VMO5 Needle Bar

6 VMO7 01l Wick

7 M0407-1 Persser Bar Bushing

8 VD04 Oil Seal

9 M0409-1 Spreader Driving Shaft Bushing(Left)
10 MO0410 Spreader Driving Shaft Bushing(Left)
11 MO0411 Spreader Driving Bar Bushing

12 SV250 Screw (M5-0.8x5)

13 M0413-1 Spreader Driving Shaft Bushing(Right)
14 M0414-1 Spreader Driving Shaft Bushing(Right)
15 M0415-1 Top Feed Shaft Bushing(Left)

16 N0410-1 Needle Thread Take-up Bushing (Front)
17 MO0417-1 Needle Thread Take-up Bushing (Rear)
18 MO0418 Oil Seal

19

20

21 M0421-1 Top Shaft Bushing (Middle)

22 M0422-1 Top Shaft Bushing (Right)

23 M0423-1 Top Feed Bar Lift Shaft Bushing (Left)
24 MO0424-1 Top Feed Bar Lift Shaft Bushing (Right)
25

26 MO0426 Foot Lifter Lever Bushing

27 M0427-1 Top Shaft Bushing (Middle)

28 VDI12-1 Lower Shaft Bushing ( Left)

29 VDI13-1 Lower Shaft Bushing ( Right)

30 VD14-1 Differential Feed Bar Shaft Bushing ( Left)
31 VDI15-1 Differential Feed Bar Shaft Bushing (Right)
32 VD16-1 Feed Bar Lift Shaft Bushing ( Left)
33 VDI17-2 Feed Bar Lift Shaft Bushing (Right)
34 VDI19-1 Looper Driving Shaft Bushing ( Front )
35 VD21 Seal Plug

36 VD20-1 Bushing
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MAIN SHAFT DRIVING MECHANISM

Ref. Parts

No. No Description
1 VEO1 Pulley
2 SV261 Screw (M6 -1.0%x8)
3 SV264 Screw (M6 -1.0x8)
4 VEO4-1 Timing Belt
5 G0505-1 Shaft Sprocket ( Lower )
6 SV257 Screw (M5-0.8%x7)
7 SV250 Screw (M5-0.8%x5)
3 VEO06 Ball Bearing ( Right )
9 VEO7 Retaining Ring
10 K0407-2 Main Shaft Sprocket ( Lower )
11 SF240 Screw (M6-1x6)
12 VEQ09 Retaining Ring
13 VE10 Ball Bearing ( Middle )
14 MO0514-1 Lower Shaft ( Right )
15 VE12 Oil Pump Driving Worm
16 VEI13 Counterweight ( Small )
17 SV221 Screw (M4 -0.7x8)
18 GE11-6 Ball Bearing ( Left )
19 VE16 Lower Crankshaft
20 SV260 Screw (M6-1x5)
21 VE18-4 Lower Shaft ( Left )
22 VEI19 Seal Plug
23 G0542-5 Thread Take-up Shaft Sprocket ( Upper )
24 VE21 Retaining Ring
25 VE22 Ball Bearing
26 F0526 Looper Thread Take-up Shaft
27 VE25 Adapter ( Left ), C . Set
28 VE26LU Ball Bearing
29 VE27 Collar
30 F0530 Looper Thread Take-up
31 SF142 Screw( SM7/32 -32x4)
32 F1043 Washer
33 SV271 Screw (M6 -1.0x6)
34 GES9 Oil Seal
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UPPER_SHAFT - MECHANISM

Ref. Parts

No. No Description
1 MO0601 Counterweight
2 NO712NI ~ Screw (M5 -0.8x10)
3 M0603 Screw (M8 -1x15)
4
5 S0803 Screw (M6 -0.8 x4 )
6
7 MO0607-2 Upper Chank Shaft
3 N0636-1 Connecting Rod
9
10 SV223 Screw (M4 - 0.7 x 14)
11 N0639 Guide Fork
12 SV268 Screw (M6 - 1.0x 16)
13 SV264 Screw (M6 -1x8)
14 N0621 Eccentric Thread Take - up
15 MO0615 Fastener Pin
16 NO0616 Oil Sleeve
17
18 MO0618-1 Upper Shaft
19 NO607 Adapter

20 SE240 Screw (M6-1.0x6)

21 GFO8 Upper Shaft Sprocket ( Upper)
22 VEQ9 Retaining Ring

23 NO608 Timing Belt(GT560-5GT)
24 M0623-1 Adapter

25 F0639-1 Color Ring(Green-328C)
26 G0601-2 Handwheel
27 VEF04-1 Handwheel Mark
28 SF241 Screw (M6-1x10)
29
30 VEO06 Ball Bearing
31 MO0631 Upper Shaft Sleeve
32 MO0632 Ball Bearing
33 L0528 Oil Seal
34 MO634N Ball Bearing
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NEEDLE BAR MECHANISM
Ref. Parts
No. No Description
1 GG04-2 Needle Bar
2 MO0702-2 Needle Bar Bracket
3 MFB100 Screw (M4 -0.7x10)
4 MO0704 Connecting Rod
5 MO705 Ring
6 MO706 Roller Bearing
7 MO0707-1 Connecting Rod Pin
8 VG22 Slide Block
9 MO709 Needle Bar Guide
10 GB35 Screw (M4 -0.7%x5)
11 SF226 Screw (M4 -0.7x12)
12 MO712 Spring
13
14 J0211 Felt
15
16
MO717-240 Needle Clamp (240 ) ( Optional )
MO0717-248 Needle Clamp (248 ) ( Optional )
17 MO0717-352  Needle Clamp (352) ( Optional )
MO717-356  Needle Clamp (356 ) ( Optional )
MO717-360  Needle Clamp (360 ) ( Optional )
MO0717-364 Needle Clamp (364 ) ( Optional )
18 SF106 Screw (SM1/8-44x2.7)
19 MO719 Top Cover Thread Eyelet
20 MO0720-1 Thread Retainer Disc Support
21 UY128GAS-11 Needle (UY128 GAS)
22 FC33 Needle Thread Retainer Dise
23 MO731 Needle Thread Retainer Spring
24 MO0724-1 Screw (M3-0.5)
25 VG25 HR Device, Complete Set
26 M0726 Fixed Plate
27 SV211 Screw (M3-0.5%x6)
28 SF114 Screw (SM9 /64 -40%x7.5 )
29 N0727-1 Needle Bar Thread Eyelet
30 VG30 Felt

* Ref. No. 31 to46 -

« + « « See the following page
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NEEDLE BAR MECHANISM
Ref. Parts
No. No Description
31 VG31 HR Cup
32 VG32 HR Felt
33 V(G33 Seal Plug
34 VG34 HR Cup Cap
35
36 26-48 Air Pipe
37 SV219 Screw (M3-0.5x7.4)
38 SF225 Screw (M4 -0.7x10)
39 VG26 HR Container
40 SWO03 Spring Washer
41 VG28 Pipe Joint
42 VG29 Oil Tube
43 V(G4024N42  Stitch Plate ( Optional )
V(G4824N42  Stitch Plate ( Optional )
V(G5634N43  Stitch Plate ( Optional )
VG6434N42  Stitch Plate ( Optional )
VG6044N42  Stitch Plate ( Optional )
V(G6444N42  Stitch Plate ( Optional )
44 SV215 Screw (M3 -0.5%5)
45 SV221 Screw (M4 -0.7x8)
46 J0865-2 Ceramic
S Ref .No. 1 to30 « ¢ « « See the preceding page.
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SPREADER MECHANISM
Ref. Parts
No. No Description
1 MO&01-2  Lifter Shaft
2 VIOS Washer
3 SWO03 Spring Washer
4 SF224 Screw (M4 -0.7x8)
5 35-27 Ring
6 GJ15 Collar (10x 17 x 8 mm )
7 SF228 Screw (M4 -0.7x4)
8 MO808 Bracket
9 SE237 Screw (M5 -0.8 x 14)
10 SW06 Spring Washer
11 VE35-2 Needle Thread Take - up
12 SV221 Screw (M4 -0.7x8)
13 VC26 Felt
14 NO0357-1 Needle Thread Eyelet
15 SV310 Screw (M3.5-0.6x8)
16
17 SV206 Screw (M2.5-0.45x3.5)
18 F0367-1 Thread Eyelet Support
19 FC24 Top Cover Tension Disc(Small)
20 VC42 Supplementary Tension Spring
21 VC46 Looper Thread Eyelet
22 SV218 Screw (M3 -0.5)
23 MO0823-4 Needle Thread Eyelet
24 SV224 Screw (M4 -0.7x7)
25 NO0379 Adjusting lever
26 GE47 Washer
27 SV208 Screw (M3 -0.5%x4.4)
28 NO378-1 Needle Thread Guard
29 V(C25-1 SP Container Cover
30 MO830 Washer
31 MO0831 Thread Eyelet
32 MO0832 Needle Thread Guide
33 SV215 Screw (M3 -0.5%x5)
34 MO0834-2 Thread Eyelet
35 MO0835 Top Cover Thread Take - up
36 MO836 Top Cover Thread Eyelet ( Right)
37 SV229 Screw (M4 -0.7x 8)
38 MO838 Top Cover Thread Eyelet ( Right)
39 VC25 SP Cover
40 G0840 Top Cover Thread Guide
* Ref. No. 41 to51 =+ « « = = See the following page
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SPREADER MECHANISM
Ref. Parts
No. No Description
41 JO426NI Screw (SM 11/64 - 40 x 4)
42 WEFO3 Washer
43 MO0843 Supplementary Thread Guide
44 GB37 Screw (M 4-0.7x8)
45 PF10-1 SP Felt Stay
46 SF111 Screw ( SM9/64 - 40 x 6.7 )
47 J0865-2 Ceramic
48 MO0848 Bracket
49 SV210 Screw (M3 -0.5%x4)
50 GES7 Washer
51 GBO08 Screw (M3-0.5%3.5)

€ Ref.No. 1 to 40

See the preceding page.
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PRESSER FOOT MECHANISM
Ref. Parts
No. No Description

1 MO0901 Presser Spring Regulator

2 MO0902 Lock Nut

3 MO0903 Presser Foot Spring

4 MO0904-1 Presser Bar

5 MO0905 Presser Bar Connecting Bracket

6 SV222 Screw (M4 -0.7%x12)

7 WEF04-1 Washer

8 MO0908 Screw (M4 -0.7x8)

9 MO0909 Presser Bar Guide

10 SV223 Screw (M4 -0.7x14)

14 SF222 Screw (M4 -0.7x6)

15 MO0915-240  Presser Foot, Complete Set
MO0915-248  Presser Foot, Complete Set
MO0915-356  Presser Foot, Complete Set
MO0915-360  Presser Foot, Complete Set
MO0915-364  Presser Foot, Complete Set

16 MO0916 Lever Shaft

17 MO0917-2 Lifter Link

18 MO0918 Screw (SM3/16-32x3.3)

19 MO0919-1 Bracket

20 SV241 Screw

21 M0921 Connecting Plate

22

23 M0923 Collor (8§ mm x 16 mm x 8 mm )

24

25 M0925 Shaft

26 J1214 O-Ring

27 MO0927-1 Lifter Spring

28 MO0928-1 Collor (8§ mm x 16 mm x 8 mm )

29

30 MO0930 Intermediate Lever

31 SF230 Screw (M5 -0.8%x12)

32 M0932-2 Lifter Lever ( Small )

33 M0933 Screw (SM1/4-40x8)

34 MO0934 Washer

35 MO0935 Fastener Pin

36 MO0936 O1l Protector Ring

37 MO0937 Screw (SM11/64 - 40 x 4.4)

38 MQ0938-2 Connecting Plate

39 SE235 Screw (M5 -0.8%x9.5)

40 MO372 Lifter Lever

* Ref. No. 41 to 77

« « + « See the following page
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Description

Lifter Lever Shaft
Lifter Link Lever

Pin

Screw (M2 -0.4%x5)

Presser Foot Spring ( Left )
Left Presser Foot

Screw (SM1/8 -44 x 4)
Presser Foot Hinge Pin
Upper Presser Foot

Presser Foot Spring
Screw (M2.5-0.45x3.5)
Left Presser Foot

Screw (M2.5-045x4.4)

Pin

Lower Presser Foot (4.0) ( Optional )
Lower Presser Foot (4.8 ) ( Optional )
Lower Presser Foot (5.6) ( Optional )
Lower Presser Foot ( 6.0 ) ( Optional )
Lower Presser Foot ( 6.4 ) ( Optional )

PRESSER FOOT MECHANISM
Ref. Parts

No. _ No.

41 MO0941-1

42 M0942

43 VH30 Fastener

44 M0944

45 M0945-1 Fixed Plate

46 VH16

47 M0947

48 MO0948

49 M0949

50 M0950

51 M0951

52 SV206

53 MO0953

54 M0954

55 M0955 Fixed Plate

56 M0956 Fastener

57 M0957-240
M0957-248
M0957-356
M0957-360
MO0957-364

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

73

74

75

76 MO0976 Collor

77 SF228

¢ Ref.No. 1 to 40

Screw (M4 - 0.7 x4)

See the preceding page.
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SPREADER DRIVING MECHANISM

Ref.

No.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
20
27
28

Parts

No.

M1001
SV250
M1003
M1004
MO0612
M1006
GB24
M1008
M1009-1

M1012
MO0604
M1014
M1015-1
M1016
M1017

VI22

M1021-1
SV221
SV241
M1024

VI21
M1027
SF228

Description

Eccentric

Screw (M5 -0.8x%x5)
Connecting Rod
Adjusting Lever

Screw (M6 -0.75 x 14)
Adjusting Lever Pin
Washer

Nut (SM 15/64 - 28)
Driving Shaft

Rocking Arm

Screw (M6 -0.75%5)
Collar (10x17x 8 mm )
Spreader Bar

Felt

01l Wick

Collar (10 x 18 x Tmm )

Spreader Holder
Screw (M4 -0.7%x8)
Screw (M4 - 0.7 x 14)
Spreader

Bushing Ring
Collor (8 mm x 16 mm x 8 mm )
Screw (M4 -0.7x4)
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TOP FEED MECHANISM(1)

Ref. Parts

No. No. Description
1 M1101 Eccentric
2 M1102 Screw (M4 -0.7x6)
3 M1103 Roller Bearing
4 M1104 Connecting Rod
5 M1105 Adjusting Lever Pin
6 NV12 Nut
7 VJ25 Washer
8 M1108 Adjusting Lever
9 MO0612 Screw (M6 -0.75x 14)
10 M1110-1 Driving Shaft
11 MI1111 Collor (8 mm x 16 mm x 8 mm )
12 MO0604 Screw (M6 -0.75x5)
13 M1113 Connecting Rod Link Pin
14
15 L0829 Retaining Ring
16 M1116-1 Washer
17 M1117 Felt
18 MI1118 Felt
19 MI1119 Lever Link (Long)

20 SE228 Screw (M4 -0.7x4)

21 M1121 Felt
22 M1122 Pin

23 M1123 Connecting Rod Link Pin
24 M1124 Felt

25
26 M1126 Lever Link (Long)

27 M1127 Lever Link Pin

28 M1128 Felt

29
30 M1130 Washer
31 M1131 Screw (M5 -0.5%x13)
32 M1132 Lever Link ( Short)
33 18-31 Screw (M4 -0.7x8)
34
35
36 M1136 Felt
37
38 M1138 Bracket
39 HO0522 Seal Plug

40 M1140 Presser Bar Spring ( Outer )

* Ref. No. 41 to 65

..... See the following page
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TOP FEED MECHANISM(1)

Ref. Parts

No. No Description
41 M1141 Control Link Holder

42 M1142 Lock Nut

43

44 M1144-2  Shift Top Feed Bar

45 M1145 Top Bar Bushing

46 M1146 Draining Felt ( Lower)
47 M1147-1 Bar Guide

48 SE225 Screw (M4 -0.7x10)
49 M1149 Bar Guide Bracket

50 GKO3 Screw (M6-1.0x14)
51 M1151 Bar Guide Bracket Cover
52 M1152 Screw (M2.5-0.45%x8)
53 M1153 Screw (M2.5-0.45%x6)
54 M1154-1 Oil Seal

55 M1155-1 Top Feed Dog

56

57 M1157-1 HR Felt

58 M1158-1 Gasket

59 M1159-2 Cover Top Feed Bar

60 M1160 Needle Bar

61 M1161 Washer

62 GE26 Screw (M3-0.5%x4)
63 M1163 Oil Seal

64 M1164 Washer

65 M1165 Felt

€ Ref.No. 1 to 40

See the preceding page.
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TOP FEED MECHANISM(2)

Ref. Parts
No. No. Description

1 M1201 Coupling

2 MO0604 Screw (M6 -0.75x5)

3 M1203 Screw (M6 -0.75x8)

4 M1204 Roller Bearing

5 M1205 Collor (8 mm x 16 mm x 8 mm )
6

7 M1207 Connecting Rod

8 M1208 Adjusting Lever

9 M1209 Screw (M6 -0.75%x12)
10 M1210 Adjusting Lever Pin

11 VJ25 Washer

12 NV12 Nut (M5)

13 M1213-1 Driving Shaft

14 H1132 Retaining Ring

15 M1215-1  Thrust Washer

16 MI1216 Oil Wick

17

18 M1218 Head Cover Seal Plug

19 MI1219 Blacket Complete

20 M1220 Screw (M6 -1 x35)

21 M1221 O Ring

23 M1223-1 Rear Cover

2 M1224 O Ring

M1224-1 Head Cover Gasket

25 SV222 Screw (M4 - 0.7x12)

27 M1227 Differential Lever

28 M1228 Differential Slider

29 M0612 Screw (M6 - 0.75 x 14)
30 M1230 Connecting Rod Link Pin
31 16-28 Retaining Ring

32 M1232 Connecting Rod Slider

33 M1233 Connecting Rod

34 SE228 Screw (M4 -0.7x4)

35 M1235 Control Link Pin

36 M1236 Feed Shaft Lever

39 M1239-1 Driving Shaft

40 M1240 Oil Wick

41 MI1118 Felt

42 M1242 Collor (8 mm x 16 mm x 8 mm )
44 M1244 Rocker Arm Top Feed

46 M1246 Connecting Rod

47

48 M1248 Connecting Rod Link Pin
49 M1249 01l Wick

51 M1251 Main Feed Lever

52 M1252 Knock Pin
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TOP FEED MECHANISM(3)

Ref. Parts

No. No. Description
1 M1301-1 Crankshaft
2 M1302 Thrust Washer
3 M1303 Collor (8 mm x 16 mm x 8 mm )
4 SF241 Screw (M6 - 1.0 x 10)
5 M1305 Bracket
6 M1306 Control Bracket Spring
7 M1307 Link Lever
8 SV224 Screw (M4 -0.7x8)
9 MO0213 Washer
10 NE27 Nut
11 M1311 Feed Control Lever
12 M1312 Feed Graduations
13
14 M1314 Control Lever Stop
15
16 WEF04-1 Washer
17 M1317 Stitch Bength Screw
18 M1318 Spring
19 16-28 Retaining Ring
20 M1320 Differential Feed Nut
21 WE04 Washer
22
23 M1323 Screw (M4 -0.7%x6.3)
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LOOPER DRIVING MECHANISM TSRS 14

Ref. Parts Amt .
No. _No. Description B B 2 & Req.
1 VI01-1 Looper N 1
2 SV312 Screw (M3.5-0.6x10) IR 1
3 VJ03-2 Looper Holder e EC YN 1
4 MEA060 Screw (M3.5-0.6%x6) [ 1
5 VJ05 Spacer ( Fiber ) A 3
6 VJ06-1 Looper Bar Bushing (Left) NSt REEEHE () 1
7 SV264 Screw (M6-1x%x38) LIRS 2
8 F0360 Looper Thread Eyelet T EMAR AR AR 1
9 SV210 Screw (M3-0.5x4) [E423 1
10 WFO03 Washer #A 1
11 VI12-2 Looper Bar Guide MRS EEEh 1
12 VJ13-1 Slider TEER 1
13 VJil4 Slider Holder ( Left) TEBRIEERE (£ 1
14 SV222 Screw (M4 -0.7%x12) LA 2
15 VI17 Slider Presser VA SR AL FESE 1
16 SF228 Screw (M4 -0.7%x4) HER&% 1
17 VI19 Silder Presser 1-HERA 2
18 V120 Seal Plug HIFAZE 1
19 VI21-1 Looper Bar LR 1
20 VI23-2 Looper Bar Guide Shaft (Right) NSRRI E (5 ) 1
21 SV254 Screw (M5-0.8x30) HE4% 1
22 VI25 Washer #hH 2
23 V126 Looper Rocker Adjusting Pin NIRRT LY 1
24 VJ27 Roll Pin M54 1
25 NV12 Nut e 1
26 F1026 Looper Rocker Connecting Rod, C. Set NIRRT AR 1
27 F1027 Looper Rocker Regulating Eccentric AR R BT RO 1
28 SV250 Screw (M5-0.8%x5) HER&% 1
29 VI32 Roller Bearing R A 1
30 VJ33 Looper Rocker Connecting Rod NSRS AR 1
31 Vi34 Looper Connecting Rod EEDREE 1
32 SV223 Screw (M4 -0.7x14) HER&% 4
33 VI36 Oil Splashier R 1
34 VI137-1 Guide Fork TEAL X 1
35 SV122 Screw (SM11/64-40%x9) HE4% 2
36 VJ39-1 Looper Driving Lever T AERRENE 1
37 VJ40 Seal Plug EE 1
38 VI41 Looper Rocker Arm TSR 1
39 SV270 Screw (M6-0.75%x15) 1245 1
40 VI43 Thrust Plate TR 1

% Ref.No. 41 to 53 « « « « « See the following page

VG-888A-N600-TF Series






LOOPER_DRIVING MECHANISM
Ref. Parts
No. No. Description
41 V44 Thrust Roller Bearing
42 F1042-1 Looper Driving Shaft
43 F1043 Driving Washer ( Small )
44 MIPOS0 Screw (M6-1.0%x8)
45 VIl4-1 Slide Holder (Right)
46 F1046 Washer
47 SW06 Spring Washer
48 SV252 Screw (M5-0.8x10)
49 15-39 Spring Washer
50 N1048 Oil Seal
51 FL14 Seal
52 L1217 Pipe Joint
53 FM25 Oil Tube (5x2.9x68 mm)

*Ref.No. 1 to 40

+ » ¢+ « «See the preceding page.
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FEED DRIVING CONTROL MECHANISM

O 00 3 O W »A‘E; ;E
=
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13
14
15
16
17
18
19
20
21
)
23
24
25
26
27
28
29
30
31
3
33
34
35
36
37
38
39
40
41
)
43
44
45
46
47
48
49
50

Parts

No.

VKO1
SF240
VKO3
SV227
VK05
VK06
VK07
F1108
VK10
VK11-1
VK12
VK13
VK14-1
VK15
VIO8
SV221
VK18
SF226
VK20
VK21
VK22
VK23
VK24
SV252
F1125
RVI8
VK28
VK29
VK30
VK31-1
VK32
VK33
VK34-1
VK35
SV250
VK37
VK38-1
VK39
SV233
VK41
VK42
VK43-1
VK44
SV267
SV259
SV271
VK48
RF21
SV232
17-22

Description

Feed Lift Lever

Screw (M6-1.0%x6)
Connecting Rod Pin
Screw (M4-0.7%x5)
Feed Lift Connecting Rod
Retaining Ring

Roller Bearing

Feed Eccentric

Feed Connecting Rod
Connecting Rod Pin
Lever Link (Long)
Lever Link ( Short)
Connecting Rod Link Pin
Lever Link Pin
Washer

Screw (M4 -0.7%x8)
Feed Shaft Lever
Screw (M4 -0.7x12)
Control Bracket
Connecting Rod Guide
Control Bracket Spring
Control Link Pin
Spring Holding Pin
Screw (M5 -0.8%x10)
Control Lever Shaft Bushing
O Ring

Oil Seal

Control Lever Shaft
Control Link

Control Link Holder
Knock Pin

Adjusting Screw
Bushing

Adjusting Knob

Screw (M5-0.8%x5)
Stitch Length Indicator
Feed Control Lever
Feed Graduations
Screw (M4 -0.7x14)
Spacer

Control Lever Stop
Conical Spring Washer
Nut

Screw (M6-1,M4.5-0.5)
Screw (M5-0.8%x6)
Screw (M6-1.0%x6)
Washer

O Ring

Screw (M4 - 0.7 x 10)
Screw (M3 -0.5%x4)
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FEED DRIVING MECHANISM & NEEDLE GUARD

Ref.

:Scm\]o\mgwwwg

—_— =
EENEVO R ()

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Parts
_No.
VLO1
SV250
VLO3
SV216
VL05
VL06-1
SV217
VLO8
VL09
VL10-1
VLI12
F1212
SF225
SF222NI
F1215
VL17-1
VLI18
SV236-1
VL23
F1220-3
SV231
VL29
F1223
VL31
SF228
F1226
F1227
VL35
VL36
VL37
SV227
VL39N2-2
SV221
VL4IN3

F1237

SV223

VL46
VLA47-1

* Ref. No. 41 to 50

Description

Needle Guard ( Front) Eccentric
Screw (M5-0.8x%x5)

Needle Guard ( Front) Lever
Screw (M3-0.5x%x12)

Needle Guard ( Front) Holder
Needle Guard ( Front)

Screw (M3 -0.5%x8) (VG-888A)
Needle Guard (Rear) Lever
Needle Guard ( Rear) Holder
Needle Guard ( Rear)

Roller Bearing

Differential Lever

Screw (M4 -0.7%x10)

Screw (M4-0.7%x6)

Washer

Differential Feed Adjusting Pin
Differential Feed Bar Driving Connection
Screw (M4 -0.7x23)

Driving Connection Bushing ( Long )
Main Feed Bar Connection
Screw (M4 -0.7x18)

Driving Gonnection Bushing ( Short )
Main Feed Lever

Driving Connection Pin

Screw (M4 -0.7%x4)
Differential Feed Bar

Main Feed Bar

Feed Lift Block ( Front)

Feed Lift Block (Rear)

Feed Bar Guide

Screw (M4-0.7%x5)

Main Feed Dog

Screw (M4-0.7x8)
Differential Feed Dog

Guide Block

Screw (M4 -0.7x 14)
Seal Plug

Feed Rocker Shaft

« + « «See the following page
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FEED DRIVING MECHANISM & NEEDLE GUARD 3 B 16
Ref. Parts Amt .
No. No. Description E B 2 B Req.
41 VL48-1 Feed Lift Shaft et T 1
42 VL49 Seal Plug R 1
43 VLA43 Collar HHER (/D) 2
44 F1244 Feed Bar, Complete Set AL E 2 BEgH 1
45 F1245 Fixed Unit LS E R 2
46 VL52 Seal Plug (2.5x5) BB 1
47 VJ05 Spacer ( Fiber) AR 1
43 MDP080  Screw (M3 - 0.5 x 8 ) (888A-N600) 245 1
49
50 VL50 Collar BHIR(G) 1

*%Ref .No. 1 to 40 « « « « = See the preceding page.
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COMPACT—=SIZED SERVO MQOTOR

Ref. Parts

No. No. Description
1 VG1701 Direct-drive Servo Motor Assy
2 VG1702-1  Machine Rest Boarcl
3 SF244 Screw (M6 - 1.0x 16)
4 VG1704 Head Fan Motor B Ass'y
5 SE241 Screw (M6 -1.0x 10)
6 MIR110 Screw (M6 - 1.0 x 10 )2R
7 VG1707 Rubber Cshion
8 VG1708-1  AC Direct-drive Servo Motor
9 SF230 Screw (M5 -0.8x12)
10 VG1710 Safety Cover
11 SV221 Screw (M4 -0.7x8)
12 J0722 Pin
13 VG1725 Control Box
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30
31
32
33
34
35
36
37
38
39
40

:

_No.
FL21
SV221
FL20
RF28
M1805
M1806
VM35-1
M1808
FL19-2
SF127
SV229
MI1812
GB24
NV13
MI815
MI1816
SV239
MI818
MI819
M1820
SV266
WEF06
L1202
M1824
VM25
VM26
M1827
M1828
M1829
VM30
VM3l
M1832
VM33

FL14
SV140
VM37
SV141
M1839
M1840

* Ref. No. 41 to 81

Description

Oil Filter Connector
Screw (M4 -0.7x8)
Oil Filter

Oil Ring (P42)

Oil Receiver
Connection

O1l Tube Clamp
Suction Pipe

Oi1l Filter Cap

Screw (SM11/64 - 40 x 16)
Screw (M4 -0.7x7)

Oil Tube ( $3.5% ¢6x635mm)

Washer

Nut

Oil Tube (¢4x ¢6)
Tube Retainer

Screw (M4 -0.7%x5)
Oiling Sponge

Oil Wick

Fitting Sud (Short)

Screw (M6 -1 x10)
Washer

O-ring

Oil Tube (¢4x ¢6)
One-return Valve Unit
Oil Tube

Fitting Stud ( Short )

Air Pipe

Fitting Stud ( Short )
Lower Shaft Oiling Outlet
Looper Shaft Oiling Set
Top Nozzle Bar

Lower Shaft Oiling Shower

Seal

Fitting Stud ( Short )
O1l Sight Gauge
Fitting Stud (Long)
O1l Tube Spring
Suction Pipe

« « + « See the following page
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LUBURICATION MECHANISM.

Ref. Parts

No. No. Description
41 H1441 Bamboo Joint

42 N1304-1 O1l Sight Top Nozzle

43 SF244 Screw (M6 -1.0x16)

44 M1844 Oil Tube ( ¢3.5x ¢5x70 mm)
45 M1845-1 Oiling Sponge

46 VM47 Dust - Proof Plate

47 VM438-1 Oil Tube Stay

48 VM49 O1l Sight Gauge

49 VM50 Draining Felt ( Lower )

50 VMS51 Oil Tube (4 x 6 x 370 mm )
51 VM52 Suction Pipe Stay

52 VMS53 Oil Filter

53 SV263 Fitting Stud

54 M1854 Oil Pump , Complete Set

55 VM41 O1l Pump Driving Worm Gear
56 SE228 Screw (M4 -0.7x4)

57 VM40-11 Pump Upper Base

58 VM40-32  Inner Gear

59 VM40-62  Outer Gear

60 M1860 Pump Inter Base

61 VM40-31 Pump Lower Base

62 VM40-42  Inner Gear

63 VM40-52  Outer Gear

64 F1364 Center Shaft

65 VM40-2 Lower Base Washer

66 VM40-8 Oil Filter

67 VM40-9 Filter Plate

68 SV237 Screw (M4 - 0.7 x40 )

69 SV238 Screw (M4 - 0.7 x 45)

70 NV12 Nut

71 VM46 Oil Nozzle For Worm Gear
73 VM28 Oil Tube (4 x 6 x 35mm )

74 H1468 Oil Felt

75 VM42 Suction Pipe

76 VM39 O1l Tube ( Short ) ,Complete Set
77 VM34 Oil Tube (4 x 6 x 33mm)

78 VM24-1 Oil Tube (4 x 6 x 160mm )
79 VM32 Oil Tube (4 x6x43 mm)
80 VM?29-1 O1l Tube Joint , One Way
81 VM27 O1l Tube Joint , Two Way

€ Ref.No. 1 to 40

« +» « + See the preceding page.

LA

B B % B

—_
oo

>
=l

Y

NG L IELE
HE

WHARCT)
PIEEE

HETE ESE
SMHES
WA ()
JHE (4 x 6 x 370 mm )
Kz [ 7E 2
RECH IR AR
HZEAH

JH 2R e i
HZR TS
N+ (35 6mm )
S (5% 6mm )
R g

HZE g
Wi+ (JE 7.5mm )
S+~ (J& 7.5mm)
JHZE T

HZR B
IR

[t E 4R
PEIE

U B 0 PR
JHE (4x6x35mm)
Rz A

0

HE4H )

SHAE (4x6x33mm)
HE

HE

B [ HE B
A R

>—AO\>—A>—A>—A>—A>—A>—A>—A>—A>—A[\)[\)»—A>—A>—A>—A>—A>—A>—A>—A[\)[\)>—A[\)>—A>—A>—AH»—A»—A»—A»—A»—A»—AH»—A[\)»—AWE

VG-888A-N600-TF Series



19




ATTACHMENT FOR HEMMING &
SEAM_COVERING (OPTIONAL)
Ref. Parts
No. No. Description

1

2

3

4 SV221 Screw (M4 -0.7x8)

5

6 M2129-1 Upper Trimming Knife Base

7 M2807 Air Wiper Bracket

8 24-08 Air Wiper Tube

9 SE225 Screw (M 4 -0.7%x10)

10 WE04 Washer

11 M2811 Air Wiper, Complete Set (AWT Optional)

12 SV239 Screw (M 4-0.7x5)

13

14

15

16

17 15-27-1 Belt Cover (Top ) ( Optional )

18 15-28 Screw (M6 -1.0x48)

19 15-23 Belt Guard ( Optional )

20 15-24 Screw (SM5/32)
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UNDER THREAD TRIMMER

Ref. Parts
No. No. Description

1 17-01 Lower Knife Driving Lever

2 17-02 Screw (M4 -0.7)

3

4 17-04-3 Lower Knife Holder

5

6 MDBO025  Screw (M3 -0.5x2.5)

7

8 17-08 Screw (M4 -0.7x4.5)

9

10 SV214 Screw (M3 -0.5%x4)

11 17-11 Nut

12

13 17-13 Screw (M4 -0.7x6.5)

14

15

16 17-16 Upper Knife Carrier Spring
17 17-17 Screw (M4 -0.7)

18

19

20 SV221 Screw (M4 -0.7x8)

21 17-21 Lower Knife Carrier Stop

22 GBO8 Screw (M3 -0.5%3.5)

23 17-23 Upper Knife

24 17-24 Screw (M2 -0.4x5.5)

25 17-25 Screw (M2 -0.4%9.5)

26 17-26 Screw (M2 -0.4x%x3)

27 17-27-2 Upper Knife Guide

28 17-28 Clamp Spring

29 17-29 Clamp Spring Presser

30 17-30 Clamp Spring Presser Holder
31 17-31 Clamp Spring Presser Adjusting Unit
32 17-32 Screw (M2 -0.4x3.5)

33 V(62 Looper Thread Eyelet (Right)
34

35

36

37 17-37 Screw (M4 -0.7)

38 17-38 Screw (M4 -0.7x4)

39

40 17-40 Knife Guide Lever Ring (Right)

% Ref. No. 41 to 62

« « + « See the following page
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UNDER THREAD TRIMMER
Ref. Parts
No. No. Description
41 17-41-1 Knife Guide Lever
42
43 17-43 Upper Knife Carrier
44 17-44 Supplementary Spring
45 17-45 Screw (M2 -0.4x2)
46
47 17-47 Supplementary Spring
48
49 F0360 Looper Thread Eyelet (Left)
50 17-50 Lower Knife Carrier Guide
51 17-511 Crank Chamber Cover
52 17-52-1 Looper Thread Protector
53 17-53 Upper Knife Carrier Stop
54
55
56
57 17-57 Lower Knife Carrier
58 17-58-9  Lower Knife
59 17-59CH  Complete Set Under Thread Trimmer
60
61 17-61 Knife Guide Level Ring (Left)
62

€ Ref.No. 1 to 40

« +» « + See the preceding page.
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24
25
26
27
28
29
30
31
32
33
34
35
36

:

_No.
37-01
37-02

37-03-1

37-05
18-24
37-07
37-08-1
37-09
37-10
37-11
37-12-1
37-13

18-15-1
37-16
18-17
18-18
18-19
18-20
18-21
18-22

18-23-1
18-24
18-25
18-26
18-27

M2128

M2129-1
SF225
18-31
FA24

M2133
20-32
20-33
20-34

Description
Solenoid
Solenoid Bracket
Solenoid Driving Arm

Nut

Washer

Screw (M3-0.5x14)

Top Trimmer Guide Plate
Screw (M4-0.7x3)

Screw (M4-0.7x4.3)
Spring

Adjusting Screw

Nut

Screw (M3-0.5%6.4 )
Washer

Movable Trimming Knife
Fixed Trimming Knife
Screw (M2-0.4x3.8)

Screw (SM9/64-40x5)
Screw (M4-0.7x6)

Clamp Spring

Knife Press Adjusting Spring
Washer

Adjusting Screw (M3-0.5x8)
Screw (M3-0.5%4)

Nut

Knife Guide Bracket

Upper Trimming Knife Base
Screw(M4-0.7x10)

Screw (M4-0.7x8)

Washer

Top Thread Trimmer, Complete Set

PVC Cover
Connector Cover
Teminal
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GEZSESewuounswe—FR

16
17
18
19
20
21
2
23
24
25
26
27
28
29
30
31
Y)
33
34
35
36
37
38
39
40
41
42
43
44
45

19-01
19-02
19-03
NO53

SV208
GB08
19-08
VK48
SV252
19-11-3
SF244

19-14-1
SV221
WEO06

N2044-1
52120

19-23
19-24-1

SV250

19-29
SV247
19-31
VH32
19-33-1
SF230
19-35

MEFBO055
19-38
MDA100
19-40
19-41

19-43
19-44
19-45

Under Trimmer Solenoid
Solenoid Body

Nut

Label

Screw (M3 -0.5%x4.5)
Screw (M3 -0.5x3.5)
Magnetic Adjusting Base
Washer

Screw (M5 -0.8 x10)
Trimming Solenoid Support
Screw (M6 -1.0x16)

Safety Switch Bracket
Screw (M4 -0.7%x8)
Washer

Air Solenoid Base
Terminator Support

Plunger Connecting Rod
Magnetic Base

Screw (M5-0.8x5)

Collar

Screw (M4 - 0.7 x20)
Spring

Collar

Spring

Screw (M5-0.8x12)
Connecting Block (Right)

Screw (M4 -0.7x5.5)
Screw Base

Screw (M3 -0.5x10)
Terminator Base
Plunger

Adopting Cord
Under Trimmer Solenoid Set
Cylinder Return Shaft
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32
33

ELECTRIC WIPER (OPTIONAL)
Parts
No. Description
20-01 Wiper Solenoid
N2602 Solenoid Support
20-03 Wiper Bracket
N2604 Wiper Bar
N2605 Wiper Hook
N2606 Clamp Spring
20-71 Wiper Adjusting Arm
20-08-1 Solenoid Lever Pin
20-09 Washer
16-28 Retaining Ring
20-111 Screw (M3-0.5%4.8)
SF228 Screw (M4-0.7x4)
37-05 Nut
20-14 Screw (M3-0.5%x12)
20-15 Screw (M2-0.4x2)
18-26 Screw (M3-0.5x4)
N2617 Solenoid Support Link
FA24 Washer
18-31 Screw (M4-0.7x8)
20-20 Pin Screw
37-13 Screw (M3-0.5%2.4)
N2622 Spring
SV112 Screw (SM9/64-40x4.5)
18-24 Washer
20-26 Stop Washer
N2627 Wiper Set
20-28 Extension Cord
N2629 Needle Cuavd
H1341 Retaining Ring
20-32 PVC Cover
20-33 Connector Cover
20-34 Teminal

34
35
36
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_No.

N2401A

M2402B
SV252

SV268
WE06

N2408
WEFO04
NV14
NV12
MFZ100
SF230
23-05
M2415
M2416
MFB100
N2401

Description

Presser Foot Lifter Solenoid Complete Set
Solenoid Support (Lower)
Screw (M5 -0.8x10)

Screw (M6 -1.0x12)
Washer

Rubber Cushion
Washer

Nut

Nut

Lifter Wheel Guide
Screw (M5-0.8x12)
Plastic Pushing Block
Bracket

Solenoid Support (Upper)
Screw (M4 -0.7x10)
Solenoid
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TOP THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

Ref.

No.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

Parts

No.

18-1
18-2
18-3
18-4
18-5
18-6
18-7
18-8

M2510

WEO04
18-15-1

18-17
18-18
18-19
18-20
18-21
18-22
18-23-1
18-24
18-25
18-26
18-27
M2128
M2129-1
SF225
18-31
FA24

Description

Top Trimmer Air Cylinder Complete Set
Fixed Trimmer Knife Holder

Pneumatic Regulator

Top Trimmer Air Cylinder

Nut

Air Cylinder Bracket

Nut

Movable Trimming Knife Base

Complete Set Pneumatic Top Trimmer

Washer
Screw

Movable Trimming Knife
Fixed Trimming Knife
Screw

Screw

Screw

Clamp Spring

Knife Press Adjusting Spring
Washer

Adjusting Screw

Screw

Adjusting Nut

Trimming Movement Base
Trimming Fixed Bracket
Screw (M 4 -0.7x10)
Screw

Washer
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PRESSER FOQT LIFTER (PNEUMATIC TYPE)OPTIONAL)

Ref.
No.
1
2
3
4
5
6
7
8
9
10
11

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

Parts
_No.
13224
M2602
M2603
M2604
J3808
GKO3
WEF06
22-16
M2609
NV12

23-12
NF31

23-15CLL3
S045
M2617
M2618
23-08
15-24
SV266
J3225
SF221-1
SWo03
G1826
SW06
SF231
SV252

Description

Air Cylinder Complete Set
Air Cylinder Bracket

Nut

Nut

Lifting Wheel Guide
Screw (M6 -1.0x 14)
Washer

Screw

Wheel Base

Nut

Pressure Meter
Nut

Air Solenoid Base
Y-Type Air Connector
Air-Type Presser Foot Lifter
Pneumatic Regulator
Regulator Support
Wooden Screw

Screw (M6 -1.0x10)
Air Cylinder

Screw (M4 -0.7x31)
Spring Washer

Solenoid Support
Spring Washer

Screw M5-0.8%x 14 )
Screw (M4 -0.7x10)
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Ref. Parts
No. _No.
1 21-01
2 21-02
3 21-03
4 21-04

5

6 21-06
7 21-07
8 SF231
9 21-09
10 19-14-1
11 23-30
12

13 23-27
14 23-28
15 23-31
16 MFP300
17

18

19

20 N2020
21

22

23 19-23
24 19-24-1
25

26

27 SV250
28

29 19-29
30 SF224
31 19-31
32 VH32
33 19-33-1
34 SF230
35 19-35
36 SV252
37 MFBO055
38 19-38
39 SF244
40 WEF06

% Ref. No. 41 to 53

Description

Trimming Cylinder Complete Set
Trimming Cylinder

Adjusting Air Value

Nut

Anti-shock Rubber
Collar

Screw (M5 -0.8 x14)
Cylinder Bracket
Safety Switch Base

Air Solenoid Base

Air Tube

Adjusting Value

Elbow Connector
Screw (M4 - 0.7 x25)

Pneumatic Adaptor Cord

Plunger Connecting Pin
Magnetic Base

Screw (M5-0.8%x5)

Collar

Screw (M4 -0.7x8)
Spring

Collar

Spring

Screw (M5-08x12)
Connecting Block (Right)
Screw (M6-1.0%x10)
Screw (M4 -0.7x5.5)
Screw Base

Screw (M6-1.0x16)
Washer

« « + « See the following page
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UNDER THREAD TRIMMER (PNEUMATIC TYPE)(OPTIONAL)
Ref. = Pars

No. No. Description B 2 Req.

41 19-41 Plunger AR 1

42 19-11-3 Trimming Solenoid Support U JEE S E E HE 1

43

44 19-44 Under Trimmer Solenoid Set ANZIVAL S

45 19-45 Cylinder Return Shaft BEAR 1

46

47 19-08 Magnetic Adjusting Base W SR Ei R 1

48 SV208 Screw (M3-0.5%x4.5) HE A4 2

49 GBO08 Screw (M3-0.5x3.5) [E2 2

50

51

52 23-25 Air Tube YR FETH 1

53 23-26 Air Tube THYHEF0E 2
K Ref .No. 1 to40 « ¢ « « See the preceding page.
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Parts For Semi-Submerged (Optional)




E

Ref. Parts
No. _No.
1 15-01
2 15-02
3 15-03
4 15-04
5 15-05
6 15-06
7 FMO2
8 15-08
9 15-09
10 15-10
11 15-11
12 15-12
13 15-13
14 15-14
15 15-15
16 15-16
17 15-17
18 15-18
19 15-19
20 15-20
21 15-21
22 15-25
23 N1631-2
24 15-37
25 15-38
20 15-39
27 NV31
28 FM09
29 FM11
30 FM12
31 FM13
32 FM14
33 15-29
34 FM20A
35 SD033
36 FM18
37 UYI28GAS-11

38 FM10
39 15-26
40 FL20

% Ref. No.41 to 49 e o e e e See the following page

Description

Thread Stand

Cap

Thread Stand Rod ( upper )
Thread Guide Bracket(3)
Thread Guide Bracket(2)
Screw

Spool Retaining Fig

Joint

Holder

Thread Stand Rod ( Lower )
Washer

Nut

Thread Guide Bar

Holder

Thread Guide Bar

Spool Retaining Fig

Spool Pin

Spring Washer

Spool Nut

Spool Mat

Spool Tray

Spool Pin Bracket (3)

Oil Reservoir Rubber Cushion
Setting Screw (Long)
Washer

Spring Washer

Nut

Screw Driver ( Large )

SF 01l

Funnel

Deerix Oil

Thread Tweezers
Supporting Board (Optional)
Hexagonal Wrench

Zipper Bag

Screw Driver

Needle

Head Cover

Spool Pin Bracket (2)

Oil Filter
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For KB (GEE) 4
Parts For Semi-Submerged (Optional)




THREAD STAND & SUPPORTING BOARD

Ref.
No.
41
4
43
44
45
46
47
48
49

Parts
_No.
15-30-1
15-33
15-34
15-35
15-36
FM19
FM23
FM16
15-24

¢ Ref.No. 1 to 40

Description

Setting Screw ( Short )(Optional)

Hanging Bolt (Optional)

Washer(Optional)

Supporting Board Rubber Cushion (Optional)
Nut (Optional)

Screw Driver ( Middle )

Screw Driver ( Small )

Threading Wire

Wooden Screw

""" See the preceding page.
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48
49
50
51
52
53

56
57
58
59
60
61
02
63
04

§

25-011-1
25-2-1

25-04
25-05
25-06
25-07-1
25-08
25-09
25-10
25-11
25-12
25-13-2

25-15
VGl16
25-17
25-18S
25-21
25-24
25-28-1
SF226
25-34
25-35

25-48
NF31
SF231
SV223
SV239
SF228

SV227
SVI112
SV215
SVI21
SF230
25-61
FL14
FL15
25-64

Description
Knife Base
Lower Knife Holder

Self-Lubriated Bush(Larger)
Feed Shaft Level

Coller

Self-Lubriated Bush(Small)
Connecting Level

Pin

Feed Shaft Level

011 Wick Cover

Trimming Adjuster

Lower Knife

Adjusting Screw Pin
Separator Ring
Spring

Upper Knife Holder
Suction Pipe

O1l Protection Box
Upper Knife

Screw (M4-0.7x12)
011 Wick
Anti-Shock Rubber

Rubber Ring

Nut

Screw (M5-0.8x14)
Screw (M4-0.7x14)
Screw (M4-0.7x5)
Screw (M4-0.7x4)

Screw (M4-0.7x5)
Screw (SM9/64-40x4.5)
Screw (M3-0.5%5)
Screw (SM11/64-40%x12)
Screw (M5-0.8x12)
O-ring

Seal

Bamboo Joint
Self-Lubriated Bush(Small)
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SUCTION ACCESSORIES (3)

Ref. Parts

No. No. Description
1
2
3 27-03 Wooden Screw
4 27-04 Suction Bag Competeset
5
11 27-11-A Suction Pipe
12 27-12 Pipe Fastener
13
16 27-16-2 Paddle Switchd ( Optional )
17 27-17 Suction Pipe
18 27-18 Suction Regulator
19 S045 Y-Type Air Connector
20 S044 Regulator Support
21 SV234 Screw (M4 - 0.7 x 35)
22
25 27-25 Plastic Connector
26 27-26 Pipe Fastener
28 SV221 Screw (M4 -0.7x8)
29 27-29 Suction Bag
30 27-30 O Ring
31 27-31 Plastic Tube
32 27-32 Plastic Nut
33 27-33 Suction Bag Holder
34 27-34 Socket
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Ref. Parts
No. No. Description
1
2 28-02 Suction Motor
3 28-03 Motor Bracket
4 28-04 Nut
5 28-05 Spring Washer
6 28-06 Washer
7 28-07 Screw
8
9 28-09 Pipe Clamp
10 28-10 Suction Pipe (Large)
11
12 28-12 Barrel
13 28-13 Barrel Bracket
14 28-14 Pipe Clamp
15
26 28-26 Screw
27 28-217 Washer
28 28-28 Nut
29 28-29 Saction Motor, Complete Set
30 28-30 Pipe Clamp
31 28-31 Suction Pipe (Small)
32 28-32 Suction Barrel, Complete Set
33 28-33 Suction Motor, Complete Set
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Pneumatic Condenes Stitch Mechanism (Optional)
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11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

Parts
_No.
L0328
M3002-1
NV12
M3004
VH51

VH32
SF228
M3009
M3010
M3011-1
SV223

21-03
L1701
1M036-1
NV14
19-23
21-06
21-07
M3021

M3123
M3024
SF231
27-19
IMO036
J036
M3129
M3130
M3031
M3032
M3033
M3034
15-35
21-01
27-22
VK65
VK66

Description

Screw(M5-0.8X5)
Intermediate Lever

Nut

Tension Release Shaft(Left)
Washer

Collar
Screw(M4-0.7x4)
Bracket
Screw(5/32X1)
Tension Release Lever
Screw(M4-0.7x14)

Air Regulator

Presser Foot Lifter Solenoid
Air Hose

Nut (MS8)

Plunger Connecting Pin
Rubber Cushion

Collar

Bracket

Bracket

Shaft

Screw(M5-0.8x18)

T-Type Air Connector

Air Hose

Screw

Plastic Cover

Connecting Cord

Adopting Cord

Pneumatic Condense Stitch Mechanism
Connector

Air Solenoid Base

Supporting Board Rubber Cushion
Trimming Cylider Complete Set
Air Solenoid Base

Spacer

Rubber Cushion
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A (GER)
Mechanism of Electric Condense Stitch(Optional)
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Ref. Parts Amt .
No. No. Description E B 2 B Req.

1 L0328 Screw(M5-0.8X5) 245 2
2 M3002-1  Intermediate Lever AN 1
3 NV12 Nut 1245 1
4 M3004 Tension Release Shaft(Left) FL TR HhEd (D) 1
5 VH51 Washer FEH| 4
6

7 VH32 Collar 1SR 6
3 SF228 Screw(M4-0.7x4) HR4% 12
9 M3009 Rracket LR 1
10 M3010 Screw(5/32X1) 5 L7 B4R 8
11 M3011-1  Tension Release Lever I TRIAEE () 1
12 SV223 Screw(M4-0.7x14) HR4% 1
13

14 VB29 Conical Spring Washer HEp R 6
15 L1701 Presser Foot Lifter Solenoid FaH e R R 1
16 SV251 Screw(M5-0.8x8) HR4% 6
17 NV14 Nut (M8) B2WE (M8 ) 1
18 19-23 Plunger Connecting Pin FHR R 1
19 21-06 Rubber Cushion g5 1
20 21-07 Collar 1R 1
21 M3121 Suspension Base (Front) EEREE B EE (T 1
22 M3122 Suspension Base (Rear) BRI mEE(1%) 1
23 M3123 Bracket PR 1
24 M3024 Shaft iy 1
25 SF231 Screw(M5-0.8x18) I24% 1
26 WEF04 Washer HEH] 2
27 SE224 Screw(M4-0.7x8) 1245 2
28

29 M3129  Piastic Cover BEE 1
30 M3130  Connecting Cord PR 1
31 M3131 Adopting Cord EERR LR 1
32 M3132 Solenoid Condense Stiteh B aEEa 1
33 M3133 Connector I EJ 1
34

35 15-35 Supporting Board Rubber Cushion JEC B ST IR R R 8
36

37

38 VK65 Spacer PEHIRR PR 2
39 VK66 Rubber Cushion g5 2

VG-888A-N600-TF Series



X Table Top Installation
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2 EXCELLENCE
SINCE 1989 INDUSTRIAL SEWING MACHINE AETHBI44B
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL-2800-356/SM
4-needle 6-thread feed-of-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer

i Compact Servo Motor and Thread Trimmer
FUTRUIE U ER O e M2 1 D) R =S TR T AR R = it T HR M T A AR bR

VG-999ES-AST-TF-DS VG-888S-TF-AST

a ; . VG-888A-TF/AST

Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread

Machine with Thread Trimmer and TopdFeed with Thread Trimmer and Top Feeder . g . i

T = §1 TR TS HRARR 31 T R amim ey
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VG-999S-N700-AST-TF-DS VG-888A-N600-TF/AST

Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left-hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
PR 2R = G R N T i R R (BT 288 7)) TR RYRT A4 7) W R b Lockstitch Buttonholing Machi

, 8 AR

il

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR

High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer
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